Concrete Recyclers

Site Water Management Plan:

Minto Resource Recovery Facility
/ Montore Road, Minto, NSW.

P1203464JRO1V06
August 2021

(7)]

5

=

<
Co
<
) =
. 2
Agg

ENVIRONMENTAL

WATER

WASTEWATER

GEOTECHNICAL

PROJECT
MANAGEMENT
N o

& WA,




Copyright Statement

Martens & Associates Pty Ltd (Publisher) is the owner of the copyright subsisting in this publication. Other than as
permitted by the Copyright Act and as outlined in the Terms of Engagement, no part of this report may be reprinted
or reproduced or used in any form, copied or transmitted, by any electronic, mechanical, or by other means, now
known or hereafter invented (including microcopying, photocopying, recording, recording tape or through electronic
[...]
stabilised PVC much cheaper than stainless maintenance and odour problems

A Tube settlers are self-supporting blocks, while
plates need specific grooves with fixing mechanism

A Can be easily fit into a circular/ square/ rectangular
tank

A Provides higher settling area compared to plates

Lamella Plate 4 Ease of access — possible to remove each lamella 4 Algae growth on plates may cause
plate, easily available for inspection; maintenance and odour problems

A Lamella SS plates have a longer life than plastic 4 Capital cost relative to tube settlers
tube settlers can be significantly higher

A Metal plates are not subject to damage during
periodic cleaning.

CST1567-02-REP-A | 18




A The inclined plates provide higher flows per unit
area over the same surface area compared to tube
settlers

A Plate settlers use orifices along the sides of each
plate to equalize and distribute flows across each
plate and are not subject to surges and uneven
basin flows

A | ower cost FRP plates are comparable in price with
tube settlers made of UPVC, but are known to warp
over time leading to short circuiting flow.

3.1.5.2 Sludge Blanket and Solids Contact Clarifiers

These are high rate clarifiers that consist of a central mixing zone, flocculation and outer sedimentation
zone. A baffle wall typically separates the mixing and flocculating zones from the sedimentation zone. Floc
formation is promoted by the recirculation of water within the mixing zone and by mixing the influent
stream with sludge drawn from the bottom of the clarifier tank.

In sludge blanket clarifiers, a sludge blanket is used in the settling zone. The settled floc in the sedimentation
zone accumulates in the bottom of the clarifier tank and is removed periodically to control the volume of
sediment floc (the sludge blanket). The upward flow of influent through the sludge blanket causes it to
expand. The cross-sectional area of the clarifier typically increases from the bottom of the clarifier to the
top, which will reduce the rise rate and prevents the sludge blanket from washing out of the sedimentation
zone. Some sludge blanket clarifiers employ pulsed flow whereby flow to the clarifier occurs in periodic
pulses which promote mixing of the sludge blanket and enhances floc removal.

Contact Clarifiers make use of a multimedia filters that are made up of coarse filter media configured in
series. The coagulated influent water passes through the contact clarifiers where the coarse filter media aids
in flocculation and removal of floc.

3.1.6 Thickener Options

The efficiency of standard sedimentation tanks is weak if the removal of fine particles is considered to be
the primary aim of storm water treatment. For standard settling tanks dimensioned on the basis of a
maximum surface loading rate of 10 m/h the reported suspended solids removal ranges between o and 30%.

Sludge blanket and lamella plate thickeners both operate at high rates, somewhat comparable to the
proprietary AquaCycle unit in use at another CRG site.

The operation of a sludge blanket thickener requires careful monitoring and operation, to ensure the sludge
blanket is maintained. Without the presence of the blanket the performance of the thickener is substantially
reduced as design surface ratings are in the order of three times higher in a sludge blanket design than in an
up flow design without a sludge blanket.

Due to the highly event-based and therefore highly variable flow rates, a sludge blanket design would likely
prove unreliable in removing the bulk of particulates, resulting in high TSS discharge events.

CST1567-02-REP-A | 19




owt

Lamella plates help to overcome the shortcomings of standard sedimentation tanks by increasing the given
surface area significantly. They are proven in the fields of chemical and industrial wastewater treatment as
a very efficient technology for solid separation.

For this reason, the preferred design is a lamella plate thickener.

3.2 pH Adjustment

3.2.1 Overview

pH adjustment is typically used to:

A Optimise coagulation

A Correct pH for distribution, reuse or discharge, depending on the application.

The pH of site stormwater is expected be generally high and somewhat variable due to the presence of
limestone and other mineral dust in site runoff. Stormwater will likely be above the assessed guideline
values and thus will need to be reduced below the upper guideline limit of 8.5, at a minimum.

3.2.2 Products Used for pH Correction

Selection of the chemical or chemicals to be used for the adjustment of pH depends largely on what needs
to be achieved. Chemicals used for pH adjustment include alkalis such as lime, soda ash or caustic soda, and
acids such as hydrochloric acid, sulphuric acid or carbon dioxide (CO.). In this case, there is a need for pH
reduction, and so the selection of an acid is required.

The following table summarises the main advantages and disadvantages of common acids used for pH
adjustment.

Table 3-4: Comparison of pH Correction Options

Option Advantages Disadvantages

Sulphuric Acid A Manageable to handle A Exothermic reaction can cause significant

L . heating which could damage piping in the

A Effective in correcting pH . .g 9¢ piping
dilution systems

A Corrosive chemical requires appropriate

materials for storage and handling

A | owers alkalinity as well as pH

HydrochloricAcid 4 Easier to handle A Exothermic reaction can cause significant
A Effective in correcting pH h.eatfng which could damage piping in the
dilution systems

A Easy to obtain ] . . ]
A (Corrosive chemical requires appropriate

materials for storage and handling

A |owers alkalinity as well as pH

Carbon Dioxide A Weak acid poses lower handling and dosing 4 Storage and handling difficulties for gas
risks system

A Effective at stabilising lime softened water A Less effective as a pH corrector

A Reduces pH without consuming alkalinity

CST1567-02-REP-A | 20




owt

3.2.2.1 Hydrochloric Acid
Hydrochloric acid (HCI) is generally available at concentrations 25 — 42% v/,.

Hydrochloric acid can have fuming issues and the system should be designed to minimise the escape of
fumes within enclosed buildings or sheds and to protect electrical and other equipment from fumes. Fuming
of the acid can be reduced by diluting the product (adding acid to the water) to <20% HCl concentration.

HCl can also react with metals to produce explosive hydrogen gas, and with sodium hypochlorite or oxidants
to produce chlorine gas. The storage and dosing system must be designed to prevent contact with such
incompatible materials.

3.2.2.2 Sulphuric Acid
Sulphuric acid (H.SO,) is available as a 98% or a 66% v/, strength product.

Reaction of the H,SO, acid with water can be strongly exothermic, requiring appropriate design of the
dosing dilution system to guard against splattering and to prevent pipe damage from liberated heat.

3.2.3 pH Adjustment Options

At their Camellia plant, CRG use hydrochloric acid for pH adjustment.

The most important considerations for choosing an acid for pH adjustment at Minto include:
A Ease and safety in storage and handling.

A Suitability for process.

A Ease of procurement and delivery.

Based on this and the comparison provided in the above table, it is recommended that hydrochloric acid be
used, due to its slightly easier storage and handling, and CRG’s familiarity with the chemical. Sulphuric acid
would also be suitable but would come with additional storage difficulties.

3.3 Total Dissolved Solids (TDS)
3.3.1 Overview

Total dissolved solids (TDS) is a measure of the quantity of dissolved salts and non-volatile organic matter.
To obtain an accurate TDS value, measurement of weight lost during evaporation of a sample is required.
Electrical conductivity (EC) is also sometimes used to infer TDS via a standard ratio. The data provided
measured both TDS and EC so this is not necessary.

Stormwater with elevated TDS/EC has the potential to cause ecological damage, however the values are
below the water quality guidelines as assessed by EnRiskS.

3.3.2 Removal Methods

TDS is much more difficult to remove than other contaminants. There are several commonly used methods:
A Distillation

A Membranes

A Resins

CST1567-02-REP-A | 21




owt

However, as stated, this is not likely to be required for discharge requirements.

3.4 Heavy Metals

Trace amounts of heavy metals, including chromium and copper, are sometimes found in urban stormwater.
Removal of trace heavy metals including both copper and chromium can be achieved by coagulation, but
this is dependent on the coagulant used and type of settling process. Other processes including
ultrafiltration or activated carbon treatment can also be effective in their removal, however these would
likely be considered too expensive and complex for the application of stormwater treatment.

Additional testing for the presence of trace heavy metals should be carried out, and the need for its removal
should be further assessed. The inclusion of heavy metals removal could be considered when carrying out
coagulation trials.

CST1567-02-REP-A | 22




owt

4 Process Design

4.1 Flow Rate

CRG has advised that the new thickener system should be designed to treat 5oo kL/h, or approximately 139
L/s. This will enable treatment of flows sufficient to reduce onsite raw stormwater storage requirements.

The turndown of the sump feed pumps is not known, but for the purpose of this concept design a minimum
flow rate of 125 kL/h, or approx. 35 L/s, has been adopted, giving a turndown of approximately 4:1 for the
plant.

In addition, the infrastructure shall provide an additional hydraulic capacity of 10% over the design flow
before overflow will occur. The hydraulic design capacity shall, therefore, allow for flows up to 550 kL/h or
153 L/s.

For the purpose of this concept design, a single major rain event has been defined to require a maximum of
2,000 kL thickener treatment. This is based on the assumption that the northern catchment has been
correctly sized to capture a 100 ARl rain event.

4.2 Coagulation
4.2.1 Coagulant Dosing

The coagulation process involves the addition and mixing of chemical coagulant to the raw water to create
conditions which agglomerate suspended and dissolved contaminants in the water into floc particles. For
the Minto stormwater treatment system, coagulant products should be trialled either before detailed design
and construction, or during the commissioning of the plant.

The coagulant will be dosed immediately upstream of rapid mixing, which is designed to disperse the
coagulant into the raw water quickly and evenly.

4.2.2 Coagulant Rapid Mixing

The rapid mixing stage should provide at least 30 seconds’ detention time for adequate mixing. The mixing
gradient (i.e. G value) for the rapid mixing stage should be in the range 500-1000 s™. This shall consist of a
mixing tank with a mechanical mixer and a baffle to prevent short circuiting.

Table 4-1: Coagulant Mixing Design

Details Value Comments
Mixing Mixing gradient (s™) 500-1000

Min. contact time (s) 30

Max. contact time (s) 120

4.2.2.1 Coagulation pH Monitoring
An online analyser for pH will be installed on the outlet of the mixing tank.
4.3 Flocculation System

After mixing, the coagulated water will flow on to the flocculation process stage. A single stage flocculation
tank will be provided with a mechanical mixer. The flocculation tank will provide the necessary mixing and
retention time for formation of floc before water gravitates towards the thickener. At least 20 minutes of

CST1567-02-REP-A | 23




owt

flocculation time is required. The tank will also be equipped with a drain line, sized to allow scouring of any
settled material.

The mechanical mixer will provide an adjustable mixing gradient between 30 and 150 s™for the flocculation
process.

flocculation tank will be designed to minimise flow short-circuiting.

Table 4-2: Flocculation Systems

Details Value Comments
Flocculation Mixing gradient (s™) 30-150  Variable speed mechanical mixing
zone Min. contact time (mins) 20

Max. contact time (mins) 80

4.4 Thickener System

The thickener system will be designed to separate approximately go % of the solids from the bulk water
stream to provide a low-solids water stream for site reuse and discharge as required. The solid-liquid
separation will be achieved through settling of the solids, with periodic removal of the settled sludge. To
enable a high surface rating, lamella plates shall be used.

A One (1) thickener, receiving full design flow;
A Desludging of the clarifier will be achieved hydraulically.
A A mechanical scraper or rake will be used assist in sludge removal.

Table 4-3: Thickener Design Summary

Item Details Value Comments
High-rate  Max. flow per clarifier (kL/h) 500 Fitted with lamella plates to
thickener Depth (m) 3-5 achieve high-rate settling

Plate angle (degrees) 60

Plate spacing (mm) 50-80

Projected plate surface loading rate 0.6
(m/h)
Fraction of basin covered by plates  75%

Flow direction Countercurrent
upflow
Sludge Typical speed at outermost point 1-2 Assuming variable rake speed.
rake (m/min)

Maximum speed at outermost point 3
(m/min)

Note that for this concept design, the clarifier is be designed for high rate, however it is possible that higher
rates could be achieved. To enable implementation of a more aggressive design, additional trials would be
required.

Clarified water will overflow into a trough and flow to the treated stormwater storage tank.

CST1567-02-REP-A | 24




owt

A sludge rake will be used to assist in directing settled material to settle above the sludge discharge, and to
prevent rat-holing and bridging. Settled sludge will be hydraulically withdrawn from the clarifiers , using a
valve which opens on an operator adjustable timer, and transferred for further treatment or disposal.

4.4.1 Clarified Water Monitoring

To monitor the clarified water as it flows to the treated stormwater storage, the following online analysers
will be installed in the trough:

A pH

A Electrical conductivity

A Turbidity

4.5 Chemical Dosing Systems

4.5.1 Overview

The following chemicals are to be stored and dosed at the Minto plant:

Hydrochloric Acid: Hydrochloric acid will be delivered as a concentrated, liquid product. The product
would be delivered in 2000L IBCs. The product will be dosed to a mixing tee, where it mixes with a carrier
water stream for dosing.

Coagulant: it is expected that the coagulant would be delivered as a ready to use, liquid product. The
product would be delivered in 1000L IBCs. Product as delivered will be dosed to a carrier water stream
and dosed into the mixing tank.

All chemical systems will comprise at least one standby and one duty pump and will be flow proportional
controlled, with the flow signal supplied from the inlet flow meter to adjust dosing pump flow.

In addition, hydrochloric acid will be pH-trimmed by an online pH meter.
4.5.2 Design Chemical Dosing Rates

Chemical storage and dosing facilities have been sized on the basis of the maximum rates nominated in
Table 4-4 below, as estimated based on other systems with similar quality water, but subject to further trials.

Table 4-4: Design Chemical Dosing Rates (as active ingredient)

Chemical System Dosing Rates mg/L
Acid Dosing 0 6 127
Primary Coagulant (assumed 1% anionic 0.05 0.3 0.6

polyacrylamide)

4.5.3 General

The following aspects of design apply to all chemical dosing systems as applicable:

2 Maximum HCI dose rate has been estimated using data provided and preliminary water chemistry calculations.
Additional capacity could be considered to allow for coagulants requiring lower pH.

CST1567-02-REP-A | 25




owt

A Chemical systems will have at storage suitable for treating several heavy rain events.
A Sufficient capacity of all systems will allow at least three days unattended operation.
A Liquid chemicals will be delivered and dosed from IBCs as a practical approach for the volumes required.

A The dosing systems will include flow-paced dosing to be capable of treating water at various flow rates.